
 0 

POLITECNICO DI TORINO 
  

 

 MASTER OF SCIENCE IN 

ENERGY AND NUCLEAR ENGINEERING 

DEPARTMENT OF ENERGY   

 

 

Numerical simulation and analysis of Atmospheric 
Water Harvesting Prototype for Concentrated Solar 

Power (CSP) plants 

 
 

 

Author:                                                                                                             Academic Supervisors: 
Houda Khtiri                                                                                                       prof. Marco Simonetti 

   Vincenzo Gentile  
 
 
 
 
 
 
 
 
 

March 2020 

Houda Khtiri



 1 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
[...]
Different extraction methods are employed to obtain groundwater and they depend on the depth at 

which water is detected, desired water quality, its final utilization. 

As groundwater sources are becoming more and more limited, more shallow wells are draining, 

requiring deeper tubewells, and increased pumping costs. As the depth to water increases, the water 

must be raised higher to reach the land surface, with consequent more energy demand and more 

expensive equipment. 

 

 

 

 



 34 

4.2 Desalination 
 

Geographic regions where seawater is abundant or freshwater supplies are limited can adopt 

desalination technologies to satisfy water needs. Desalination is a method of extracting salts and 

other chemicals from seawater. 

In 2013 the total capacity of installed desalination plants was about 80 million m3/day, by 2015, it 

grew to nearly 97.5 million m3/day and it is expected to reach 192 million m3/day by 2050 [31].  

The principal concerns with this technology are that it is an energy-intensive and expensive process 

and has diverse environmental impacts, including high greenhouse gas emissions and waste 

products that can affect aquatic animals.  

Seawater desalination technologies can be classified into two types which are separation or 

membrane methods and thermal methods.  

 

4.2.1 Thermal seawater desalination technologies 
 

Thermal methods providing thermal energy, evaporate seawater and produce water vapor (distillate) 

that is condensed into clear water. Thermal technologies, marked by higher costs, tend to be used in 

regions where water salinity levels are high and energy costs are low, such as in the Caribbean and 

the Middle East, while membrane technologies are becoming more popular in areas like the Middle 

East due to their lower specific energy consumption, lower environmental footprint, and more 

flexible capacity [31]. Thermal technologies are divided into Multi-Stage Flash Distillation (MSF), 

Multi-Effect Distillation (MED), and Vapor Compression Distillation (VCD). 

 

4.2.1.1 Multi-Stage Flash Distillation (MSF) 
 

Multi-stage flash distillation (MSF) is the most common desalination method, accounted for over 

22% of the world’s desalination capacity and is generally connected to other power plants. 

In MSF process salt water is heated up to a specific temperature around 90 and120 C. Then the 

water is pumped and distilled through consecutive under vacuum chambers, each one at a 

progressively lower pressure to maximize water recovery. Saltwater temperature decreases from 

chamber to chamber so that the vacuum pressure keeps reducing to guarantee flash evaporation in 

all the chambers. The water vapor, rising from the chambers, is condensed on the outer surface of 



 35 

the feed water tube bundle, produces desalinated water and preheat the feed water before entering 

the brine heater. This allows reducing the energy needed for successive heating. The tubes are 

cooled by the incoming cooler feed water. Generally, only a small percentage of the feed water is 

converted into vapor and condensed. 

MSF plants can make use of 15 -25 stages and can produce about 12.8 billion l/day globally, which 

is about 50 percent of the worldwide desalination capacity [32].  

 

 
Fig.  33 Schematic of Multi-Stage Flash Distillation process 

 

The most advantages of using multi-stage flash distillation are: 

• the high-quality water produced, which contains less than 10 mg/L of salt (salt concentrations in 

drinking water limit is 499 mg/L)  

• the relatively simple to management as it requires much less seawater pre-treatment. 

 

Some disadvantages of using multi-stage flash distillation are: 

• the corrosion, caused by direct exposure to the feed water, unless stainless steel is used 

•  the erosion generated by the turbulence of the feed water in the flash chamber 

•  the cost of installation and operation 

• the high energy consumption 

• the energy costs, that represent the majority of the plant operation cost 

• a quite low water recovery rate, about 8-10 tons to provide 1 ton of desalinated water. 

 



 36 

4.2.1.2  Multi-Effect Distillation (MED) 
 

Multiple Effects Distillation (MED) method also called Multi-Effects Evaporation (MEE), similar 

to MSF, is formed by multiple stages with successively lower pressure to improve efficiency. In the 

multiple stages, saltwater boil repeatedly providing heat only in the first chamber, since the 

condensed vapor in the first chamber releases its latent heat that is capable to boil seawater in the 

second stage. MED is slightly different from MSF because the vapor formed in one chamber 

condenses in the next chamber with the heat released acting as a heating source [33]. 

The vapor outgoing on the first step is forced to circulate inside the tube bundle of the second step 

and so on for all the other steps. The pure distillate from the first stage does not join the main 

distillate stream to avoid mixing it with the boiler chemicals. For this reason, the brine is 

accumulated at the bottom of each effect. 

Water vapor generated in the last stage is finally condensed in the condenser which is cooled by 

seawater and works also as heat reject section for the unit.  

Part of the seawater at the final condenser outlet is filtered and used as feed water for the different 

effects by spraying it equally over the tube bundles [34]. 

The low temperature of the plant benefits reduce corrosion and scaling and allows the usage of low-

grade waste heat, which are the main disadvantages of this process. The efficiency of the MED 

method is higher than MSF thanks to better thermal performances. 

 

 
Fig.  34 Schematic of Multi-Stage Flash Distillation process 

MED is the most mature water desalination technique since it is the first one to have been employed 

in the 1970s. Alike to MSF, MED requires few pre-treatment of seawater and can generate high-

4 

2.4 The efficiency of MED can be raised with the addition of a vapour 
thermo-compressor.  As indicated in Figure 3, the thermo-compressor 
extracts part of the steam generated in the final chamber for recycling use.  
The extracted steam will be mixed with the external steam for compression 
under a high pressure, which then acts as a heating source in the first chamber. 
 
 
Figure 3 – Basic process of multi-effect distillation 
 

 
 
Sources: Australian Department of the Environment (2002) and Veolia Water Technologies (2006). 

 
 
3. Comparison of the three major desalination technologies 
 
 
Reverse osmosis 
 
3.1 The RO technology has been increasingly adopted for seawater 
desalination during the past decade or so, attributable to its improved 
performance in terms of energy consumption and reliability. 6   RO 
desalination generally consumes less energy than thermal desalination.  In 
addition, its water recovery rate is relatively higher, as one tonne of 
desalinated water can be produced with an input of 2.5-3.2 tonnes of 
seawater.7 
  

                                           
6 See Ludwig, H (2010). 
7 See The Saudi Arabian Water Environment Association (2013b). 

Brine 

Vent 

Condensate 
Feed water 

Fresh water

Vapour 

Extracted 
vapour

Condenser

Feed  
water  

Steam

Steam 

Vapour 

Vapour

1st effect 2nd effect Nth effect 

Feed  
water 

Feed 
water 

Thermo-compressor 



 37 

purity water. Yet it has a higher water recovery rate than MSF, needing about 5-8 tons of seawater 

to provide 1 ton of desalinated water. 

4.2.1.3  Vapor Compression Distillation (VCD) 
 

The Vapor compressor distillation (VDC) process is used in small and medium capacity units to 

desalinate seawater. In general, the capacity of desalination units employing a compressed vapor 

process varies between 20-2000 m3/day [34], depending on the number of stages, which if 

increased results in greater thermal efficiency and so a higher capacity. VCD method is used alone 

or matched with other processes, such as the MED. 

Vapor compression consists of evaporating the feed water, compressing the vapor obtained, which 

after pressurized becomes the heat source to evaporate additional feed water. 

In this process, the water evaporates at the feed water temperature thanks to a compressor that 

generates vacuum inside the evaporation chamber. The produced vapor is compressed by means of 

a mechanical vapor compression (MVC) or a steam ejector thermal vapor compression (TVC). 

Habitually, the mechanical compressor is used to compress the water vapor, which temperature 

increasing makes it the heat source needed to evaporate another part of feed water. The pressurized 

vapor is pumped to the shell side of tubes containing salt water making the vapor condense on the 

outer surface of tubes and also heating the salt inside the tubes providing supplementary amounts of 

water vapor which will be compressed again so the cycle will continue to produce condensed water 

as product water [34].   

 

 
Fig.  35 Schematic of Vapor Compression Distillation process 

18

Product
Storage

Vacuum 
Pump

Brine 
Pump

Product 
Pump

NCG Removal 
Auxiliary Condenser

Droplet Separator

Heat Transfer Tubes

Vapor
Compression

system

Evaporative Condenser

Recirculation 
Pump

Feed 
Dosage 
Pump

Seawater 
Supply 
Pump

SeaFeed 
Heat

Exchanger

Feed

Brine
Water vapor
Product
NCG
Scale inhibitor

Figure 5 – Mechanical VC process schematic

Figure 6 – Reheating Process Schematic

Boiler
Steam

Extracted Steam

Return
towards boiler

Thermocompressor

Seawater
discharge

T=60oC T=50oC T=40oC

Brine

Distilled water

Air Extraction

Seawater

Desalination techniques used in the GCC Countries Part II



 38 

The VDC plants are very compact and its capital cost is moderate. The desalination process is 

manageable and reliable, however, it requires large, expensive steam compressors and suffers 

especially from scaling and corrosion problems. 

 

4.2.2 Separation seawater desalination technologies 
 
Separation methods, such as reverse osmosis (RO) and electrodialysis (ED), work with appropriate 

filters (membrane) to separate salt from water using electrical or mechanical forces. In membrane 

processes, a membrane divides the feedwater into two phases, the wanted permeate and a higher 

salinity concentrate one, preventing the flow of the dissolved salts and other undesired substances. 

The driving force for transport can be a pressure gradient, a temperature gradient, a concentration 

gradient or an electrical potential gradient [35].  

4.2.2.1 Reverse osmosis (RO) 
 
RO desalination process consists of four major steps:  

1. a) Pretreatment system, to remove dissolved solids 

2. b) High-pressure pumps, necessary to force water passing through the membranes and 

separate it from the dissolved salts 

3. c) Membrane systems, composed by a pressure vessel and a membrane inside of it 

4. d) Post-treatment, to make obtained water proper for drinking. 

 

Pre-treatment is essential in RO to eliminate particulates so that the membranes rest clean and last 

longer. This first step extracts all suspended solids. Pre-treatment may involve traditional methods 

such as a chemical feed followed by coagulation/flocculation/sedimentation, and sand filtration 

[32]. The choice of a specific pre-treatment method depends on feed water quality features, space 

availability, RO membrane conditions, etc. 

 

High-pressure pumps allow the water to pass through the membrane and be desalted. The operating 

pressure for seawater is about 25 bar [35]. The value of the required pressure depends on the 

temperature and salinity of feed water and the expected generation [34]. 

 

The membrane system can use two different kinds of permeable or semi-permeable membrane 

inside the pressure vessel: Spiral wound, assembled from flat sheet membranes, and Hollow fiber, 

formed of cellulose acetate or other composite polymers.  



 39 

 
Fig.  36 Schematic of Reverse Osmosis process [36]. 

 
The Strength of RO are that: ordinarily spends less energy than thermal desalination, has high water 

recovery rate, as one ton of desalinated water can be provided starting from 2.5-3.2 tons of 

seawater, no heating or phase change occurs, can handle a large range of flow rates, from a few 

liters per day 4.0×105 L/day for seawater [35], chemicals used for cleaning goals are low. 

However, the weaknesses are: membranes are costly and have a life expectancy of 2-5 years [35]. 

Reverse osmosis (RO) is the principal method of membrane desalination. RO is currently the most 

universally adopted process for desalination. In 2012, it accounted for 63% of the desalination 

production capacity worldwide, followed by MSF (23%) and MED (8%) [33].  

 
 

4.2.2.2 Electrodialysis (ED) 
 

Electrodialysis (ED) is a voltage-driven membrane method, in which voltage is used as a driving 

force. 

Electrical potential allows dissolved ions, positively charged (sodium) or negatively charged 

(chloride) moving to the opposite electrodes passing through specific membranes that allow only a 

type of ions to pass through it, leaving fresh water behind as product water. 

This separation happens in membranes organized in an alternate pattern, with anion-selective 

membrane followed by a cation-selective membrane forming cell pairs, consisting of an anion 

transfer membrane, a cation transfer membrane, and two spaces between the membranes. Hundreds 

of cells attached create a stack and the number of cells inside a stack depends on the system [35].  

 



 40 

As the resistance changes along the stack, a sequence of short steps are required. This makes the 

process cheaper and simpler to regulate. ED systems effectively purify water with low salinity, up 

to 2000 ppm [34]. A critical concern in ED systems is the inability to separate the organic matter, 

colloids and dissolved solids. 

 

 
Fig.  37 Schematic of Electrodialysis process [37].  

 
 
 

4.3 Water harvesting from atmosphere 

Atmospheric Water Harvesting (AWH) is an attractive and innovative answer to water scarcity. 

Reflecting that in the atmosphere 12,900 km3, in the past 20 years AWH gained significant interest 

compared to other water extractions methods. Besides, AWH installations could be competitive 

with desalination plants of similar water output and have the advantage of being simpler and less 

expensive to operate and maintain [38]. However, compared to desalination, which requires around 

23 kWh to remove salt ions from seawater, AWVP consumes, in theory, 681 kWh to condense 

water vapor out of air to produce 1 m3 of liquid water [38].  

This technology captures the water vapor /moisture from thin air and condense it into liquid water; 

it is largely practiced in regions with a good humidity rate, in arid or desert areas where water is 

scars, for agricultural and irrigation purposes.  



 41 

In AWH technologies 3 indexes are examined to evaluate the performances [39]: 

• specific energy consumption per unit mass water production (SEC) 

• the specific water production per day per unit collector area (SWP) 

• the recovery ration of the feed air (RR) 

 

SEC and RR are described by the following equations: 

 

𝑆𝐸𝐶 =
𝑄45?@
𝑚BCD

≈ 𝐶2 F
𝜀H
𝜀@
I F
𝑇: − 𝑇45?@
𝑑: − 𝑑45?@

I + ℎOP 

 

𝑅𝑅 = 𝜀@ F1 −
𝑑45?@
𝑑:

I 

where: 

• Ti =temperature of the inlet air of the condenser 

• di =humidity ratio of the inlet air of the condenser 

• Tcond = condensation temperature 

• mH2O =water production per unit mass dry air (kg/kg) 

• 𝜀T = heat-exchange effectiveness of the condenser 

• 𝜀d = mass exchange effectiveness of the condenser, 

• Qcond = total cooling load of the moist air (sum of the sensible heat load) 

• hfg= latent heat load, associated with the enthalpy of condensation 

 

A low value of Qcond result in a smaller SEC, which require a higher relative humidity of the inlet 

air. Low Tcond and Ti values and a high di are optimal. 

 

Mankind realized that the atmospheric water could be a source of fresh water ages ago, already in 